BROUGHTTO YOU BY A COMPONENT OF THE

ismp CMIRPS %% SCDPIM

Canadian Medication Incident Systbme canadien de déclaration et de
Reporting and jon System ion des incidents médi

SafeMedicationUse.ca

SUPPORTED BY HEALTH CANADA

CAMADA

Consumers Can Help Prevent
Harmful Medication Incidents

SafeMedicationUse.ca Newsletter

Volume 13 ¢ Issue 11 « November 25, 2022

Imported Acetaminophen for Children:

Getting the Right Dose Tﬁ’iﬂﬁg [

Over the past few months, parents and caregivers in S

R i . cetaminophen (160 mg per 5 mL)
Canada have been dealing with a shortage of pain and fever Y Spm e
medications for infants and children. To address this shortage,
Health Canada is temporarily importing products from
other countries.
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At the time of writing, Health Canada had approved
2 imported acetaminophen products for children (Figure 1)
that parents and caregivers can buy. These products contain Akl

the same strength of acetaminophen (160 mg in 5 mL) as b e
Canadian products for children aged 2-11 years. e

It's important to note that the strength of Canadian products
for infants is different from that of products for children.

SafeMedlc.atlonUse.ca has the foll?wung tips f.or parents fa'('.?ﬁé‘p’g’é'ﬂl Grazgs e (0m) Cherry
and caregivers to make sure your infant or child 160 mg per S Flavor
receives the right dose:

Figure 1. Pictures of imported

- Speak with your pharmacist if you have an infant acetaminophen products for children.
(under 2 years of age) and infant products are not Images courtesy of Johnson & Johnson Inc.
available. Canadian acetaminophen products for infants
are a different strength (80 mg in 1 ml) than products for 4 N\
children (2-11 years of age). The pharmacist will help you Get the Right Dose!

select an available product and confirm the right amount
of medication to give. Ask for a device to help you
measure the dose.

1. Find a product recommended for the
age of your infant or child.

- Read the instructions on the product to find the right 2.1f arecommended product is
amount of medication to give your child. Ask your unavailable, or if you are unsure,
pharmacist if you are unsure. speak to your pharmacist to select an

- Buy only what you need to avoid having too much available product and confirm the
medication in your home. Having excess medication at right amount of medication to give.
home is known to be a risk for accidental poisoning. \_ J
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